Ford
Ford

Parts

Interior Environment
Air Conditioning
Body Style
Drive
Axle Ratio
Emission
Engine
Exterior Paint
Interrior Fabric
Transmission
Version
Territory
Code Part number Name Production date
1 6593905 Bracket; Before ordering, please read the information in the blue envelope! -
1 7252470 Bracket; (Less Air Conditioning OR With Power Steering) -
1 7103237 Bracket; With Power Steering -
1 6639773 Bracket; With Air Conditioning -
1 1001007 Bracket; Esc/Ori 91/93/Escort 94/95; (-)"TR" 01/01/1994 -
1 1001007 Bracket; With Air Conditioning -
2 6199972 Bracket; (Escort/Orion OR With Power Steering) -
2 7216927 Bracket; With Power Steering -
2A 6639774 Bracket; (With Power Steering OR With Air Conditioning) -
3 6180623 Pulley Assy - Tension -
3 6191723 Pulley Assy - Tension; (Less Power Steering OR With Air Conditioning) -
4 7053546 Pulley Assy - Idler 01/04/1995 -
4 7053546 Pulley Assy - Idler; (-)"TR" - 30/04/1995
4 7053546 Pulley Assy - Idler; (With Power Steering OR With Air Conditioning) -
5 1015694 Driving Belt; Esc/Ori 91/93/Escort 94/95; CVH 1.4; (-)"TR" 01/08/1990 - 31/01/1996
5 1015694 Driving Belt; (Less Air Conditioning OR With Power Steering) -
5 7136449 Driving Belt; Esc/Ori 91/93/Escort 94/95; CVH 1.4 EFI; (-)"TR" 01/02/1994 -
5 7136449 Driving Belt; (With Power Steering OR With Air Conditioning) -
5 6992533 Driving Belt; With Power Steering -
5 7003984 Driving Belt; With Air Conditioning -
5 7064725 Driving Belt; Less Air Conditioning; With Power Steering -
5 6758562 Driving Belt; Escort/Orion 1991-1995; CVH 1.4; (-)"TR" 01/08/1990 - 28/02/1994
5 6758562 Driving Belt; (With Power Steering OR With Air Conditioning) -
5 6758562 Driving Belt; Escort/Orion 1991-1995; CVH 1.6; (-)"TR" 01/08/1990 - 31/01/1995
5 6758564 Driving Belt; Escort/Orion 1991-1995; CVH 1.4; (-)"TR" 01/08/1990 - 28/02/1994
5 6758564 Driving Belt; (Less Power Steering OR With Air Conditioning) -
5 6758564 Driving Belt; Escort/Orion 1991-1995; CVH 1.6; (-)"TR" 01/08/1990 - 31/01/1995
5 7136447 Driving Belt; Escort/Orion 1991-1995; CVH 1.6; (-)"TR" 01/01/1995 -
5 7136447 Driving Belt; Esc/Ori 91/93/Escort 94/95; CVH 1.4 EFI; (-)"TR" 01/02/1994 -
5 7136447 Driving Belt; (Less Power Steering OR With Air Conditioning) -
6 5114864 Bolt - Hex.Head; M10 X 80MM; (-)"TR" -
6 6192164 Bolt - Hex.Head; M10 X 80MM; Before ordering, please read the information in the blue envelope!; Less Air Conditioning; 1.6L CVH 2V Carburettored; (+)"TR" 01/02/1996 -
6A 1484229 Bolt - Hex.Head; M10 x 75MM -
7 1012206 Bolt - Hex.Head; M10 X 60MM -
8 1012206 Bolt - Hex.Head; M10 X 60MM; 1.6L CVH 2V Carburettored; (+)"TR" 01/09/1995 -
8 1012206 Bolt - Hex.Head; M10 X 60MM; (-)"TR" 01/01/1995 -
8A 1505109 Bolt - Hex.Head; M10 x 40MM - 31/08/1995
8A 1012205 Bolt - Hex.Head; M10 x 40MM 01/08/1995 -
9 6177425 Bolt - Hex.Head; M8 x 30MM -
10 6421972 Bolt - Hex.Head; M8 X 45MM -
10A 6039209 Bolt - Hex.Head; M8 X 35MM -
11 6190590 Bolt - Hex.Head; M8 x 50MM -
11A 6782285 Bolt - Hex.Head; M8 x 135 -
12 6161844 Bolt - Hex.Head; M8 X 90MM -
12A 6149076 Bolt - Hex.Head; M8 x 110MM -
13 0241589 Bolt - Hex.Head; M8 X 20MM -
13A 6104837 Bolt - Hex.Head; M8 X 20MM -
14 4460546 Nut - Hex.; M8 -
15 1014273 Pulley - Crankshaft; 1.6L CVH 2V Carburettored; (+)"TR" 01/04/1996 -
15 1014273 Pulley - Crankshaft; (-)"TR" 01/01/1995 -
15 1014273 Pulley - Crankshaft; (With Power Steering OR With Air Conditioning) -
17 7143869 Cover; With Power Steering -
18 1479650 Bolt - Hex.Head; M6 X 16MM; With Power Steering -
19 1419105 Bolt - Hex.Head; M10 X 50MM 01/01/1995 -
20 6182052 Bolt - Hex.Head; M8 x 130MM 01/01/1995 -
21 6149564 Nut - Hex.; M8 01/01/1994 -
22 6985516 Bolt - Hex.Head; M10 x 95MM 01/01/1994 -
23 6145447 Bolt - Hex.Head; M8 X 35MM 01/01/1994 -
23 4513508 Bolt - Hex.Head; M6 x 12MM 01/01/1994 -
24 6764130 Wire - Earth 01/01/1994 -
25 1656422 Screw - Pan Head; M10 X 25MM 01/01/1994 -
26 4413741 Bolt - Hex.Head; M8 X 25MM 01/01/1994 -
27 1363199 Bolt - Hex.Head; M10 X 30MM 01/01/1994 -
28 7164722 Bolt - Hex.Head; M8 x 30MM 01/01/1994 -
29 6004135 Bolt - Hex.Head; M8 x 130MM 01/01/1994 -
30 1641676 Bolt - Hex.Head; M6 x 12MM 01/01/1994 -
31 7119688 Shield - Alternator Heat 01/01/1994 -
32 6149077 Bolt - Hex.Head; M8 x 113MM 01/01/1994 -
33 6639771 Bracket; With Air Conditioning -
34 6764131 Shield - Alternator Heat; With Air Conditioning -
35 1641676 Bolt - Hex.Head; M6 x 12MM 01/01/1994 -
36 6114815 Stud; M8 x 95MM 01/01/1994 -
37 1047425 Support 01/01/1995 -
38 4660216 Bolt - Hex.Head 01/01/1995 -